SE1632

NO. | DESCRIPTION NO. DESCRIPTION

1 FRONT WHEEL COVERS 54 PIN ©4*25

2 BOLT M5X12 55 WASHER 013

3 WASHER ©5X016X1.5 56 RIGHT LOWER HANDLE

4 FRONT WHEEL 57 FILTER SPONGE 2#

5 SCREW ST4*16 100 SWITCH BOX ASSEMBLY
6 "DEPTH ADJUST HANDLE (LEFT )" 101 INTERCONNECT CABLE

7 SPRING 102 PLUG

8 DEPTH ADJUST HANDLE(RIGHT) 103 CABLE SLEEVE

9 FRONT WHEEL BRACKET ASSEMBLY 104 SWITCH BOX PRESS PLATE
10 | SCREW ST4*25 105 SCREW ST4X18

11 PRESS PLATE 106 SWITCH BOX LEFT

12 REAR WHEEL COVERS 107 SWITCH

13 REAR WHEEL 108 SWITCH BOX CONNECTING ROD
14 BACK WHEEL SPINDLE 109 SWITCH TRIGGER

15 SCREW ST5%25 110 SPRING

16 RETAINING PLATE 111 SWITCH BOX RIGHT

18 HOUSING 112 SPRING

19 FILTER SPONGE 1# 113 SWITCH BUTTON

20 | SCREW ST5*25 114 CAPACITANCE

21 SCREW ST4*16 200 MOTOR ASSEMBLY

22 | THERMAL CUT-OUT 201 CIRCLIP ©8

23 | TENSION SPRING 202 FAN

24 | WIND DEFLECTOR 203 CARBON BRUSH HOLDER
25 COLLECTION BAG 204 SCREW ST3X12

26 | COLLECTION BAG FRAME 205 CARBON BRUSH

27 | GRASS BAG COVER 206 MOTOR HOUSING

28 HOUSING COVER 207 STATOR

29 | SCREW ST4*20 208 INDUCTANCE

30 LEFT LOWER HANDLE 209 SPRING WASHER 04

31 CABLE ANCHORAGE 210 SCREW ST4X65

32 MIDDLE HANDLE PLUG 21 BEARING 608 RS

33 COACH BOLT M6x45 212 WOOL FELT

34 KNOB 213 WASHER 08

35 MIDDLE HANDLE 214 ROTOR

36 | CABLE CLAMP 215 BEARING 6900 RS

37 UPPER HANDLE 216 GASKET

38 | CABLEHOOK 217 WOOL FELT

39 BOLT M5X16 218 GEAR BOX

40 BEARING SEAT 219 NEEDLE BEARING HK0608
41 CIRCLIP ®10 220 GEAR SHAFT

42 BEARING 6000RS 221 PIN®3X16

43 DUST PROOF COVER LEFT 222 OUTPUT SHAFT

44 CONNECTING SHAFT 223 BEARING 6002 2RS

45 BLADE BUSHING SHORT 224 SMALL BELT WHEEL

46 PLASTIC BUSHING 225 BOLT M4X20

47 BLADE 226 BELT WHEEL BRACKET

48 DUST PROOF COVER RIGHT 227 BELT

49 GASKET 228 BIG BELT WHEEL

50 BLADE SQUARE TUBE SHAFT 229 BELT WHEEL BRACKET COVER
51 CLAW SPRING FIXING FRAME COVER PLATE| 201 SCARIFIER BLADE ASSEMBLY
52 CLAW SPRING 202 COMB BLADE ASSEMBLY
53 CLAW SPRING FIXING FRAME

SE1632-ex-RUS220928




